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Parts List for 200348

Item Part No. Qty. Description

1 200064 2 Caster W heel 3/8”-16 x 1-5/8”

2 200065 1 Castor Support Bracket

3 200169 1 200X Sq Lift W eldment New

4 200342 1 Squeegee Brkt W eldmt, 200X

5 200344 1 Top Plate W eldmt, 200X LH

6 200347 1 Top Plate W eldmt, 200X RH

7 210153 2 Roller W heel

8 220249 2 W ing Bolt 1/2-13 x .75”

9 260066 2 Oilite Bushing

10 260242 1 Front Squeegee Blade 260

11 260243 1 Rear Squeegee Blade 260

12 260248 1 260 Sq. Casting w/Roll Pin

13 260339 1 Strap - Rear Latch 260

14 260344 1 Strap - Front Stop 260

15 260346 1 Strap - Rear Catch 260

16 281074 1 Squeegee Toggle Clamp, 2800

17 281075 1 Squeegee Latch, 2800

18 281740 1 Stop Bar

19 320308 1 Strap-Front Clamp 320

20 383424 1 Mounting Bracket-Right

21 383425 1 Mounting Bracket-Left

Item Part No. Qty. Description

22 710530 7 SCR-MC 8-32 x .50 BR

23 711026 5 Nut, Hex 8-32 Nyloc SS

24 711241 4 SCR-Hex 3/8-16 x .75” ZP

25 711367 2 Nut-W ing 3/8-16 ST PL

26 711504 4 W SR-Flat 1/4 ID SS

27 711507 4 W SR-Flat .37 x 1.12 x .06

28 711509 1 W SR-Flat 1/2 (.54 x 1.08 x .087)

29 711524 2 W SR-W ave .52 x .87 x .01

30 711546 6 W SR-Helical 3/8

31 711592 2 W SR-Nylon .50 x 1.06 x .06

32 711668 3 Cleavis Pin, 3/8 x 1 11-141

33 711713 2 Retaining Ring - “E” Type Ext .500

34 711808 3 Cotter Pin - Hair #13

35 712301 6 W SR-Flat .87 x .37 x .06

36 712564 4 Bolt-HH 1/4-20 x 1.00 SS

37 712667 2 Nut, Hex 1/4-20 Nyloc SS

38 712680 1 Nut-Hex 5/16-18 SS

39 712758 4 W SR-Helical 1/4 SS

40 750689 1 Adjustment Stud

41 762022PLT 1 Nut, Adjusting (LH)

42 762257PLT 1 Nut, Adjusting (RH)


